CONTROL
\J VALVES

JDV CONTROL VALVES CO.,LTD.

JTD-E
Instructions for Double Eccentric High
Performance Butterfly Valve

Installation,Operation and Maintenance

VERSION: V1.0 . TR o
ISSUING DATE: 2024/01 Product Manua




JDV

\ @ 0" CONTROL

VALVES

Contents
1~ INSTIUCHIONS DEFOIE USE ... 3
Y=ot U 14V o) 1= 3
1.2 Precautions for disassembly proCedures ... 3
2 ~ Product Transportation/Storage/Maintenance INStruCtionS ..., 4
2.2 Preservation and MaiNTENEANCE ............eeiiiiiiiiiiiiiiie e a e e e 4
3. Installation preparation INSIIUCHIONS .........ccooiiiii i 5
S L MANUAI VAIVE......eeeeee 5
3.2 Check before connecting the VaIVe .............oouiiiiiiiii e 5
4. Product Description JTD-E .......cooiiiiiiiiii 6
A1 WAFER TYPE (2-1/27127) oottt 6
8.2 LUG TYPE (2-1/27127) oottt ettt ettt et ettt ettt 7
4.3 Wafer TYPE & LUG TYPE (147~24") ...ttt 8
5 ~ Product disassembly and assembly INStruCtioNS: ... 9
5.1 Valve drive unit dismantling WOIK..........ccccoeeiiiiiiiiiiiii e e 9
5.2 Valve disassembly/repair WOrK ... 9
5.3 Valve assembly WOrK: ... 10
5.5 Large valve assembly operations : applicable methods (14"~24"):.........cccoooeeieiiiiiiiinnnnnnn. 11
6~ ProdUCE MaINTENANCE: ... ..o oo 12
6.1 Open/close valves regularly @ ... 12
6.2 ChecCk SCreWs and NULS & ..o 12
6.3 ROULINE MAINIENANCE . oo 12
T TrOUBIESNOOTING: ..o 12
I VAV LY oo Lo (o T ot 4 - Tox AU SRR 13

20f13



JDV

\ @ 0" CONTROL

VALVES

1 - Instructions before use

(1) Please read the installation, operation and maintenance manual carefully before operating the
product to avoid damage caused by improper use.

(2) Please check the warning signs and descriptions mentioned in this document.

(3) Please place the installation operation and maintenance manual in a place within easy reach for
easy access and use.

Warning slogan

Marked Illustrate

Dangerous situations can lead to minor or moderate injuries if not avoided.

If not avoided, potentially dangerous situations can result in death or serious
injury.

1.1 Security Notice

The design engineer or the person in charge of the use of the product will confirm the basic product
specifications, and check the compliance of the valve and installation equipment to ensure the safety
of use.

Before installing the valve, it is necessary to confirm and check whether the operating conditions,
including the operating temperature range, maximum working pressure, fluid characteristics,
environmental conditions, installation instruments, etc., meet the operating conditions set by the valve.

warn:
Do not exceed the limits shown in the valve specifications or data sheet, as failure
to avoid this may result in death or serious injury.

note:

(1) The valve can be used indoors or outdoors. If used in an exposed atmosphere,
attention should be paid to the corrosion and unavoidable conditions of the
valve, which may lead to minor or moderate damage.

(2) After the valve is used by a higher shut-off pressure, the sealing effect will be
reduced at a lower shut-off pressure.

1.2 Precautions for disassembly procedures

warn:

(1) Before disassembly, the valve must be in the semi-open position to ensure that
the pressure in the ball cavity is completely released.

(2) All hazardous substances must be guaranteed to be removed.

note:

(1) The dismantling product must be operated by a qualified operator.

(2) Itis recommended to contact JDV for product maintenance and disassembly
to avoid danger caused by improper disassembly and assembly.

30f13



JDV

\ @ 0" CONTROL

VALVES

2 ~ Product Transportation/Storage/Maintenance Instructions

warn

(1) When moving or handling, it is necessary to select the appropriate tools
according to the size, use the equipment and accessories (such as slings,
fasteners, hooks, etc.) correctly, and consider the individual weight of the
packaging details and the total weight of the whole.

(2) When lifting and handling ball valves, the operator must obtain the operation
gualification. Improper lifting will cause the valve body to deform or fall and
cause the valve to be damaged.

(3) Do not use the lifting point or bracket lifting valve set on the cylinder to avoid
danger.

(4) Do not use the handle of the manual valve as a way to lift or lift the ball valve,
as the handle of the manual valve will be damaged or disconnected from the
valve body, which may lead to destruction or personal injury.

(5) The valve should be in the closed position during the hanging operation °

> The product should be properly packed to avoid unnecessary damage caused by transportation and
storage in the warehouse, especially the following precautions:
2.1 Transport

(1) Both sides of the butterfly valve must be properly protected with appropriate sealing caps, and the
butterfly valve must be individually vacuum-packed in a clean room to ensure that the inside and
outside of the valve are clean and to prevent foreign objects from entering.

(2) The type of packing must be such that it can be safely transported to the storage location, please
confirm that the vacuum packaging is not invalid and that the carton or wooden box is in good
condition.

2.2 Preservation and Maintenance

2.1.1 Save the packaged butterfly valve

(1) Properly protect the packaging to avoid damage to the packaging.

(2) Warnings should be placed on the packaging to ensure unnecessary damage caused by the

product being moved. Such as: hanging the center of gravity.

(3) To avoid damage to the connection ends, a sealing cap must be used to protect the inside of

the valve and prevent foreign objects from entering.

(4) Please keep the valve fully closed when storing, as partial opening may deform the ball pad.

(5) The storage area should be kept clean and dry.

(6) Please do not expose the product to wind/rain or direct sunlight.

(7) If the product has been stored for a period of time, check the condition of the product regularly.

2.1.2 Keep the unpacked/disassembled butterfly valve.

(1) Unpacked/disassembled clean valves must be cleaned without oil and dust, protected with a
sealed cap, and vacuum-packed before they can be stored.

(2) Unpacked/disassembled clean valves must be cleaned without oil and dust, protected with a
sealed cap, and vacuum-packed before they can be stored.

40f13



JDV

\ @ N2 CONTROL

VALVES

3. Installation preparation instructions
3.1 Manual valve
(1) When a manual valve is operated, excessive or improper operation can damage the mechanism
or other components, resulting in indirect leakage.
(2) Operate the valve according to the handle instructions, turn it counterclockwise to open or turn it
clockwise to close.
* Butterfly valve operating position: Please confirm that the plane direction of the top of the butterfly
valve stem is parallel to the handle.

position “closed” position “open”

Gearbox Drive—Gearbox indicator switch
position “closed”

3.2 Check before connecting the valve

(1) The Lug butterfly valve shown in this manual is installed in the same way as the Wafer
butterfly valve, except for the fasteners.

(2) Pipes and flange surfaces must be clean and removed from any extraneous
contaminants prior to installation.

(3) Open and close the valve, confirming that the butterfly position matches the handle position or
the actuator indicator position.

(4) Make sure the valve is installed in the indicated flow direction.

(5) When installed on the pipeline, the valve must be in the closed position to protect the butterfly
plate from damage to the sealing surface.

Install correctly

Note:
Failure to properly position the handle can cause the valve to be below or over
stroke, resulting in potential leaks, which will affect the valve warranty.

50f13



\J

JDV

APl CONTROL

VALVES

4. Product Description JTD-E
4.1 WAFER TYPE (2-1/27~12”)
4.1.1 Exploded View

Lo

A

{
- ?

]

Note: Parts marked * * ” are recommended for

replacement during maintenance.

4.1.3 Maintenance package list

Number Part Name gquantity

5 Sealing Ring 1pcs

6 Lower Cover 1pcs
Gasket

8 Gland 1set

10 Stem Bushing 2 pcs

15 O-Ring 2pcs
Trunnion Stem

22 Washer Lpcs

4.1.2 Parts List

Number Part Name
1 Body
2 Disk
3 Stem
4 Trunnion Stem
*5 Sealing Ring
Lower Cover
*6 Gasket
7 Retaining Ring
*8 Gland
9 Pressure Ring
*10 Stem Bushing
11 Package
12 Hexagon
Socket Screws
13 Gland Packing
14 Fixed Collar
*15 O-Ring
16 Stuffing Pad
17 Lower Cover
18 Bolt
19 Nut
20 Hexagon
Socket Screws
21 C-Clip
Trunnion Stem
*22 Washer
23 Limit Ring
24 Disc Spring Set
Positioning
25 Plate
Hexagon
26 Socket Head
Screws
Purge
21 Port( Opption)

60f 13




\ @ N2 CONTROL

VALVES

JDV

4.2 LUG TYPE (2-1/2”~12”)
4.2.1 Exploded View

Note : Parts marked % ” are recommended for replacement

during maintenance.

4.2.3 Maintenance package list

4.2.2 Parts List

| tem Part Name
1 Body
2 Disc
3 Stem
4 Shaft
*5 Sealing Ring
Lower Cover
*6 Gasket
7 Retaining Ring
*8 Gland
9 Pressure Ring
*10 Stem Bushing
11 Package
12 Hexagon
Socket Screws
13 Gland Packing
14 Fixed Collar
*15 O-Ring
16 Stuffing Pad
17 Lower Cover
18 Bolt
19 Nut
20 Hexagon
Socket Screws
21 C-Clip
Trunnion Stem
*22 Washer
23 Limit Ring
Disc Spring
24 Set
Purge Port
25 (Opption)

Number Part Name Quantity

5 Sealing Ring 1pcs

6 Lower Cover 1pcs
Gasket

8 Gland 1set

10 Stem Bushing 2 Pcs

15 O-Ring 2pcs
Trunnion Stem

22 Washer Lpcs

70f13




JDV

\ @ N2 CONTROL

VALVES

4.3 Wafer TYPE & LUG TYPE (147~24”)

4.3.1 Exploded View

Note : Parts marked * * ” are recommended for

replacement during maintenance.

4.3.3 Maintenance package list

4.3.2 Parts List

I tem Part Name
1 Body (Wafer Type)
1-1 Body (Lug Type)
2 Disc
3 Stem
4 Shaft
*5 Sealing Ring
Lower Cover
*6 Gasket
7 Retaining Ring
*8 Gland
9 Gland Packing
9-1 Pressure Ring
%10 Stem Bushing
11 Package
Hexagon Socket
12
Screws
13 Press_ure Ring
Bushing
14 Stuffing Pad
15 Lower Cover
16 Bolt
17 Nut
18 Hexagon Socket
Screws
Trunnion Stem
x19 Washer
20 Limit Ring
*21 0O-Ring
22 C-Clip
23 Disc Spring Set
Purge Port
24 (Opption)

Number Part Name Quantity

5 Sealing Ring 1pcs

6 Lower Cover 1pcs
Gasket

8 Gland lset

10 Stem Bushing 2pcs
Trunnion Stem

19 Washer Lpcs

21 O-Ring 2pcs

80f13




JDV

\ W "3 CONTROL

VALVES

5 * Product disassembly and assembly instructions:

5.1 Valve drive unit dismantling work

(1) Please make sure that the valve is closed.

(2) The drive is separated from the valve by loosening the locking nut/hexagon screw and spacer.
(3) Handle type sizes for 2-1/2"~8" °

Handle Set

=
®

G —
0 —

-l’
o =

e °

Pneumatic Actuators

Gearbox Set

5.2 Valve disassembly/repair work
(1) Please refer to 4.1/4.2 Exploded View - Applicable (2-1/2"~12") before operation. -

(2) Leave the valve fully closed with the insert (1) facing up for easy removal and place the valve on a
flat platform.

(3) After removing the hexagon socket screws 12) in the order shown on the right, take out the insert (1)
At this time, you can remove the valve seat (5.

(4) Reverse the valve body D so that the butterfly plate @) is in the closed position, and use a puller to

remove the C-type retaining ring ) from the valve stem (3.

(5) Loosen the nut 19 and bolt (8) of the packing gland, and then remove the packing gland 3) and disc
spring assembly 24,

(6) Use a tool to remove the fixing ring 14) in the pressure ring (9) from the valve stem (3) and then the pressure

ring (9 can be taken out.. ]

I Torrot
e Bl
= s:.-,;ix
I L ]
(7) Loosen the hexagon socket screw 0 at the bottom to remove the lower cover (17), and then take out

the lower cover gasket (6) and the support shaft gasket €2.
(8) In order to prevent the butterfly plate from falling, the bottom of the butterfly plate needs to be

protected or supported. >*Please avoid hitting the butterfly board

(9) Pull out the upper valve stem (3) and the lower support shaft @ respectively from the valve body
shaft hole. At this time, the butterfly plate (3), retaining ring (7) and limit ring €3 can be removed.

(10) Then take out the middle port packing ) from the top of the valve body, and take out the packing pad
and O-ring (15) at the same time.

(11) Finally, take out the shaft sleeve (0 from the upper/lower end of the body shaft hole to complete
the valve disassembly.

Lower Supportt



JDV

\ W "3 CONTROL

VALVES

5.3 Valve assembly work:

(1) Please refer to 4.1/4.2 Exploded View - Applicable (2-1/2"~12") before operation.

(2) Place the body fluid indication direction upwards so that the body bonding surface is placed on a flat platform.

(3) Put the wiped shaft sleeve ({0 from the upper/lower end of the shaft hole of the body.

(4) Install the O-ring (15 on the inner/outer ring of the packing gasket 16) and insert it from the top of the valve body.

(5) Insert the butterfly plate (3), retaining ring (7) and limit ring €3 into the valve body flow channel and
place them in order, and make the valve body axis hole flush with the butterfly plate axis hole.

(6) Then insert the upper valve stem (3 and the lower support shaft @ through the valve body axis hole
respectively. The valve stem (3) needs to pass through the limit ring €3, retaining ring (7) and butterfly
plate (3. * Please avoid damagirwe butterfly plate

(7) I1Asért’thie Support’saft gasket €2 and the lower cover gasket (6 into the shaft hole in the lower part
of the valve body, then install the lower cover 17) and tighten the hexagon socket screw 20 according
to the torque in (Table 1).

(8) First insert the center packing () from the top of the valve stem, then install the pressure ring (9),
and then embed the retaining ring (14) on the valve stem.
XPlease note that the V-port is facing downwards

(9) Lock the bolt (8) all the way to the packing gland (3), then put them into the valve body and install

the disc spring group €4 and tighten the nut 19) according to the torque in (Table 1).

-

oy bl

; ,

)

¢

il

(10) With the butterfly plate ) in the closed position, use calipers to install the C-type retaining ring ¢
on the groove of the valve stem (3).

(11) Reverse the valve body @ so that the fluid direction of the valve body faces downwards, and place
the joint surface of the valve body (D on a flat platform -

(12) Place the wiped valve seat (5) into the valve body, and assemble the insert (11) to the valve body (D.

(13) Tighten the hexagon socket screws (12) using the torque (Table 1) according to the sequence on the
right.

LA B S |

(14) Open]élose the valve actuation and confirm that the actuation is normal.

Note:

Care must be taken when removing and assembling the butterfly plate to prevent
the sealing surface from being bumped or falling and resulting in a potential risk
of leakage, which will affect the valve warranty.

10 of 13



JDV

\ @ "4 CONTROL

VALVES

5.4 Large valve disassembly/repair operations: applicable methods (14”~24")
(1) Please refer to 4.3 Exploded View before operation.
(2) Keep the valve fully closed, let the insert (1) face up for easy removal,
and place the valve on a flat platform.
(3) After removing the hexagon socket screws (12) in the order shown on the right,
take out the insert @ At this time, you can remove the valve seat (5.
(4) Reverse the valve body (D so that the butterfly plate (2) is in the closed position, and use a puller to
remove the C-type retaining ring ¢2 from the valve stem (3).
(5) Loosen the nuts 17) and bolts (6) of the packing gland and remove the disc spring assembly ¢3.
(6) Then remove the packing gland (9), and take out the pressing ring (9-1) and the bushing 13
T

together.

* 191

(7) Loosen the hexagon socket screw (8) at the bottom to remove the lower cover (5, and then take out
the lower cover gasket (6) and the support shaft gasket (19 in sequence.

(8) In order to prevent the butterfly plate 2) from falling, protection or support must be provided below the butterfly
plate. >Please avoid damaging the butterfly plate

(9) Pull out the upper valve stem (3 and the lower support shaft @) respectively from the valve body shaft
hole. At this time, the butterfly plate (2), retaining ring (7) and limit ring @0 can be removed.

(10) Then take out the middle port packing (8 from the top of the valve body, and take out the packing pad (14) and
O-ring 2J) at the same time.

(11) Finally, take out the shaft sleeve (0 from the upper/lower end of the body shaft hole to complete the

valve disassembly.

5.5 Large valve assembly operations : applicable methods (14”~24").

(1) Please refer to 4.3 Exploded View before operation.

(2) Place the body fluid indication direction upwards so that the body bonding surface is placed on a flat platform.

(3) Put the wiped shaft sleeve (0 from the upper/lower end of the shaft hole of the body -

(4) Install the O-ring 2D on the inner/outer ring of packing gasket (16) and insert it from the top of the valve body.

(5) Insert the butterfly plate (3), retaining ring (7) and limit ring into the flow channel of the valve body
and place them in sequence, and make the valve body axis hole flush with the butterfly plate axis hole.

(6) Then insert the upper valve stem (3) and the lower support shaft 4) through the valve body axis hole
respectively. The valve stem (3) needs to pass through the limit ring €3, retaining ring (7) and butterfly
plate (3. XPlease avoid damaging the butterfly plate

(7) Insert the support shaft gasket (19) and the lower cover gasket (6) into the shaft hole in the lower part
of the valve body, then install the lower cover (15) and tighten the hexagon socket screws (8) according
to the torque in (Table 1).

(8) (8) First insert the center packing (8 from the top of the valve stem, and then install the pressure ring
(9-1) and Ni Nan bushing 3. 3Please note that the V-port is facing downwards

(9) Lock the bolt fully to the packing gland (9), then insert it into the valve body and install the disc
spring group €3 and tighten the nut 17) according to the torque in (Table 1).

(10) With the butterfly plate 2) in the closed position, use calipers to install the C-type retaining ring €2 on
the groove of the valve stem (3).

(11) Reverse the valve body (D so that the fluid direction of the valve body faces downwards, and place
the joint surface of the valve body (1) on a flat platform.

(12) Place the wiped valve seat (5 into the valve body, and assemble the insert (11 to the valve body @) °

(13) Tighten the hexagon socket screws (12) using the torque (Table 1) according to t
he sequence on the right.
(14) Open/close the valve action and confirm that the action is normal.

11 of 13



JDV

\ @ "4 CONTROL

VALVES

6 * Product Maintenance:
6.1 Open/close valves regularly :

The valve is in the open or closed position for a long time, and it is recommended to cycle it once at a
regular rate to ensure the operation of the valve The valve is in the open or closed position for a long
time, and it is recommended to cycle it once at a regular rate to ensure the operation of the valve.

6.2 Check screws and nuts :

Screws and nuts should be checked regularly, and if necessary, please adjust the torque according

to (Table 1).
Size Insenl Tgrque (Hanq Tgrque Lowergm Tgrque
Screw Size Unit: N-M Nut Size Unit: N-M Screw Size Unit: N-M

2-1/2” M3*0.5 1 M210*1.5 30 M6*1.0 7
3’ M3*0.5 1 M10*1.5 30 M6*1.0 7
4’ M4*0.7 3 M10*1.5 30 M6*1.0 7
5” M4*0.7 3 M10*1.5 30 M6*1.0 7
6" M4*0.7 3 M10*1.5 30 M6*1.0 7
8 M5*0.8 4 M12*1.75 52 M8*1.25 15
10” M6*1.0 7 M12*1.75 52 M8*1.25 15
12" M8*1.25 15 M12*1.75 52 M8*1.25 15
147 M8*1.25 15 M12*1.75 52 M8*1.25 15
16” M10*1.5 31 M16*2.0 130 M10*1.5 31
18” M12*1.75 55 M16*2.0 130 M10*1.5 31
20" M12*1.75 55 M16*2.0 130 M10*1.5 31
24’ M12*1.75 55 M24*3.0 440 M16*2.0 135

(oil-free) (Table 1)

6.3 Routine maintenance : Maintain routine maintenance to ensure optimal sealing function, refer
to Table 1 for torque tightening nuts until leakage stops.

7 ~ Troubleshooting:

Area Problem Solution
Description
Valve seat (1) Please confirm whether the sealing surface of butterfly
Internal i ; plate (3 and sealing ring (&) are damaged or scratched.
leakage sealing surtace (2) Confirm that the sealing ring (5 is damaged, please
leak occurs replace it.
(1) Lock the packing gland nuts (19/17), please tighten
according to the torque (Table 1).
Stem seal (2) If the leakage cannot be stopped, please replace the
leak occurs middle mouth packing (®.
(3) Itis necessary to replace O-RING (5)/2) and bushing
leakage every time when disassembling.
The lower (1) Tighten the hexagon socket screws 20/(8), please use
cover seal is the torque tightening (Table 1).
leakin (2) If the leakage cannot be stopped, please replace the
g lower cover gasket (6.

Notes: 1. Please refer to the part number description of the structure drawing.
2. The above ball marks 17)/18)/2) are large valve parts.

12 of 13




, !
/m’f Doy &

\\\\\\\ \

-
8 -~ Welcome to contact us:

JDV CONTROL VALVES CO., LTD.

HEAD OFFICE & PLANT:

No. 6-1, Qingnian Rd., Yangmei Dist.,Taoyuan City 326, Taiwan

TEL: + 886 3 4965066 E-mail : sales@jdv.com.tw Customer Service Line: 0800 359 995
> JDV CONTROL VALVES (SHANGHAI) / (JIANGSUI) CO., LTD.

TEL : +86 0515 886 51666 TEL : +86 173 72229 6560
E-mail : webmaster@jdv.com.cn

> JDV JAPAN
TEL : +81 3 6860 8200 E-mail : tomfan@jdvjapan.co.jp

» JDV SINGAPORE
TEL : +65 6570 2218 E-mail : michael@jdv.com.sg

> JDV USA (NORTH AMERICA)
TEL: +1 832 939 9944 E-mail : sales@jdvusa.com

» ZUERCHER TECHNIK (EUROPE)
TEL :+41 06197510 10

» TAIWAN G-TECH CO., LTD.
TEL : + 886 3 496 5066 (North) : + 886 5 691 6393 (Central) : + 886 7 788 7466 (South)
E-mail : twottech@yahoo.com.tw

P : sales@jdv.com.tw

13 of 13



https://www.jdv.com.tw/tomfan@jdvjapan.co.jp
https://www.jdv.com.tw/michael@jdv.com.sg
https://www.jdv.com.tw/sales@jdvusa.com
mailto:webmaster@jdv.com.cn

CONTROL
\J VALVES

HEH T I AR AT

JTD-E &4 reE R0\ i Fd
Rk~ RIF#EE T

-----
7]

VERSION: V 1.0 TR b
ISSUING DATE: 2024/01 Product Manual

e o
L T

1of13




CONTROL
\J VALVES

R =) == ) 1= <1 PRSP 3
e == 31 SRR 3
A i e o= == LRSS 3

2 BB RTE AR oo e 4
7 - RSP 4
B Y ) 3R 4

SR - =31 RO 5
I N o 1 RO 5
I bk -3 T 3=~ OO 5

1)< B I TR 6
A1 WAFER TYPE (2-1/277127) 1ottt ettt sttt sttt e ann e eane s 6
4.2 LUG TYPE (2-1/27%127) oottt ettt sttt sttt ene st anae e aane s 7
4.3 Wafer TYPE & LUG TYPE (147~24”) ..ot oottt ettt 8

IR =T b2 = R 9
o 5 2 2= = TPRR 9
5.2 BEPTHRENAEIEVEZE ..ottt 9
ST I 2 2 - = R 10
5.4 KRB PIIREN AEBTEZE MUETER(147~24") oo, 11
5.5 REREPTAREEVEZE HUETERI(147~24") .ot 11

(I = F e SR 12
6.1 BB R B B R PT o 12
B. 2 A BT B A R IBIIE & ettt 12
(R L3 =2 12

A4 S TR 12

B B AR T ettt 13

20f13



CONTROL
\J VALVES

1~ ERRIZEAN

(1) RIFEmAIRTHHRELEKRFEEFM  BRAEEREMEER -
(2) FBHER UL XA PR K 2 B ST 5 KR -

(3) B LZRIFFHEFMHEREF IS - BANEBER -

BRAJEEH
E =R

#i AR

felRaiEn - IRABERSR - JEEEREMAFERES -

MRAESR - BENGRIERN - JESBSETARESS -

1.1 ZEHEH

HEt I M ERERZEEAEMERNERRBRER  IRERMANLEREZFS
. BRERERANZE -

EZHEPR] - REDBEREEYG  E2FERREHE - AKTIEERD - MRS - RE
BY - ZRERS  EEFSEMPRENERTLR -

-

:%’; BAEBLMEPIRBERMSE R ZIRE - R ABER % - OJEEER
WA ERESE -
FE:

(1) EFCTRARZEARA RS - MERBARREDER - BEIEEMZE
R SRRE R 2 1B - DJBEE R P EIEES
(2) AFIERBEBRSNREEDE - EREREEEE] FRBEHUR

TR -

1.2 REIEFEREIR

aRA.
=H9.

(2 FTEEENEBENRRERBER -
AR

ﬁ (1) FRERVERSHEIIRIEARRE -

(2) Em#EBTIFEEEHE IDV £H - BREIREALESHERE -

(1) #rElRT - APV EERF¥FRMUE - LUREREIEANEBENTEEM -

30f13



CONTROL
\J VALVES

2~ EmMER/IRE/HEEE

R4

(1) BEERER  WARRIEESENITIER - [ERERREMESG (W1
mR - BEEY #i0% )  AERERPBANENEEMZMRE
= o

(2) BAMEERPR BRIEABVENGREER FAEENBITEEMN
FIRERVE el I= 8 M EREER -

(3) AEEHRE LEREZMMAFTERBARM - UnidErRk -

(4) FORFRRZLEFUREZNMERTEFA - SEFHE ZIEFIEERY
BRRCETRE OB - JpEERRRIAESE -

(5) REMNRIFARETRMBERRERAUE -

X EmERECARYT  MEBREXNTEHURBESEHRANERE  LHBRFETIIER
&

2.13B%
Q) IKEMAR N EFERAEENEHEREXE  TEREERRRETENEZES - ME

REAFIRESRINERB R - WRHLEEMEA -
(2) KRBV ARRELZTERIFHOR - BEGHUHMESEIREZERARARY - &
FESNHE RTT STEEARRS

22 RERHE

2.1.1 FEE R ZIRM

(1) BERMESRE  MBRER 78R -

(2) HREEREBLERR  DERERBHRENAIANEZIEE - :RHELD -
(3) RBREEIRTIE  WEAFHAENERE  DUREMFAAISEER  BHLEEMNEA -
(4) FHRFEZREPREEE ORI 2RO BEE FEIRBE -

(5) EHSFIBRREZEREZIE -

(6) BEAENERERBERE/ TN EZEH -

(7) MRERGH—EBEE  BEHEREERRERR -

212 REREE I BIFRZIRHE

(1) REECHREZZFHEVDAKBEHMEESZE  EREHEREERR  THUEZEEER
TREETTIRTF °
(2) REETMZEM - BRE-RBRECERZBFYANETRST -

40f13



JDV

\ @ N2 CONTROL

VALVES

3. BREMBEAEM

3.1 F&nF
(1) FERBRER  BESNBRELAESEEREEMEB4ENEERR -
(2) IIBFIERRIERPT - G e ] MRSt ER 2t iedE REET -
* IREIRIEUE | ARERREERIESNEE S BEEFFT -

position “closed” position “open”

B & A8 B B — e Em AR 1 R e A
position “closed”

3.2 P ERZAIRE
(1) AFMoPERALug BUERRE R Wafer BUERRA IR — XL ER I - REBGARZIH -
(2) EENAFELRSFFR - ZRBABRETINRGEE -
(3) HTFMEARIREFT - FEREAR A B IEFUEN NI TR G R E VTR -
(4) EEBEPIKEBERIARETRZE -
(5) REE LZER - AFILAERRERUE - DUREIRREHEER -

ARBFAEREECMUSTERMPIERIEBRITE - EMEBEENRTR - B
FEMPIRE -

50f13



JDV

\J

4. EmRARJTD-E
4.1 WAFER TYPE (2-1/2”~12")
4.1.1 1BRYERE

N\

]

@

L
o)

NP8 CONTROL
VALVES

Note: B3R "BERAEIHETIR
4.1.3 HIEEIRIER
#im 5% il =
5 aEe] 1pcs
6 ERA lpcs
8 oh [E R 1set
10 HE 2 pcs
15 O-RING 2pcs
22 TR A 1pcs

412 EHERER
AR R S
1 Body
2 Disk
3 Stem
4 Trunnion Stem
*5 Sealing Ring
*6 ERR
7 & Bl
*8 th iER}
9 Y=
*10 HE
11 B

12 AVAV=EL T

13 IR R ZE

14 B IR

%15 O-RING
16 R NE
17 &

18 1243
19 SRS

20 7N R4

21 C &z

*22 <IFHBR A

23 PRAIIR

24 B EEH

25 TE NI

26 N7\ ER R 4

27 iEO (EIR)

60f 13



JDV

W " CONTROL

VALVES

4.2 LUG TYPE (2-1/2”~12”)
4.2.1 BIFAN 4.2.2 BHHI%
4Rk oIS
1 B
2 145
3 o
4 %
*5 HEE
*6 TEap
7 e
*8 o R
9 EE
*10 | ®WE
11 | @i
12 | AR
13 | ERES
14 | EEE
G- *15 O-RING
16 | mEki
17 | F=
18 | &8
19 | 1208
20 | RN
21 | cEIME
*22 | Em@mE
Note:{Z3i%  "EBHRGERHEEETR 23 | e
4.2.3 #isaRE 2: i;ﬁiﬁ )
4Rk g 3= :
5 ZE 1pcs
6 TERE 1pcs
8 o 38 1set
10 HE 2 pcs
15 O-RING 2pcs
22 g B 1pcs

70f13




\J

JDV

APl CONTROL
VALVES

4.3 Wafer TYPE & LUG TYPE (147~24”)

4.3.1 1BEHRE

g

Note: {Eiih

"EHREBITEEER

4.3.3 HEE BRI SR

A IR 4=E HE
S B E 1pcs
6 FERA 1pcs
8 oh R 1set
10 thE 2 pcs
19 XEBEHBRA 1pcs
21 O-RING 2pcs

4.3.2 BRR
Hm sk B
1 K32 (Wafer Type)
1-1 KE2(Lug Type)
2 PN
3 1R
4 g
*5 T E
*6 TERA
7 e
*8 oh 3R
9 ERRE
9-1 [B2FE]
*10 EE
11 HR
12 R7NA B4k
13 [EREME
14 ERE
15 =
16 1242
17 Y20
18 R7NA 1244
*19 XA
20 PRAIIR
*21 O-RING
22 C BUHIR
23 ReiEEA
24 wiwO (EIH)

80f13




JDV

\ W "3 CONTROL

VALVES

5 - EmiFiEEAA:

5.1 FPIBREN SR B IRFRIFER

(1) FHERMPIBEERAMAE -

(2) BIRENIER/NABH AR A BRI YGRS EELERPINEH -
(3) EBFHMERTEAR 2-1/2"~8" -

5.2 RPIIFEN/AEIE1F S
(1) fEXERIFES%E 4.1/4.2 BIFRE-HUEER(2-1/27~127) -

(2) BREFIRFTERE - EREQH LHEFE - WERPERFENTE L -

(3) KB EIEFIRBFEANERAQE - R BREOURK AU EEG -

(4) REREO  EEROERPANE, ERAKNEH=ES C BIROERFEORL -
(5) BFEREENRIBONER®  BIMENBEO KB EEH -

(6) MAIEREEOANEERWIERIES CIFEEERBORITEL -

=
NI S

(7) BREMIANERAQBITRR FED - BIRFRE FERARORZEHR /0 -

(8) WBALEERR T ERIRIR 75 R MBS 1E - XE R IEG R

(9) 7 RUTERAESEnFL P EETRAR ORI T BRRUSIEEN@ - LR IRR ORI B D & PRUIRCIBN AT BN L,
(10) HBHME LGEREPMER® - WikHERIZG K O-ring ORI -

(11) |rERE#HA L/ NREINLHMEW - BISTREPIHFED - ’
| - ,=




JDV

\ W "3 CONTROL

VALVES

5.3 MPIMARIFE:

(1) fEERRIRR 22 4.1/4.2 )RR E-HURE R (2-1/27~127)

(2) BRARREERTRE L - FREGEEERFBRFE L -

(3) AR EAL £/ P IR ARE R FREHEW -

(4) RHERIRGBRN/IMNEZE O-ringldE HEEE L&A -

(5) HAEREAB AIEROFIEB O K R MIRCIMK PR AT - 0 155 78 52 o 7L B 4R Al i 7L 25 -

(6) B RIHERMAEA LHEROM T MU EHD - MRQORFEMRMROMEERDRIFRG -

Xah it BIEB IR
\~’

e -

(7) B EWMB RO NERROEARE N#HA - BREFEO0RREGE)HAEEARNBEHD -
(8) AR LT REAR ARG BLZEEEO - RERBELRABERY - XEEEVOLEEA T
(9) BELRBERTEENBED - B—HEARRREZERPESAQUHBROKRE)RIHE

#

(10) fEERRQERMPANME, ERFIHE C INROZERREERCOBEEL -

(11) &E\ERED - FEREERESEEHE N  IEREOEEEERFENFa L -
(12) REEMARLEZEFNRED - WRREOAERBED -

(13) ABIRFFANEBEHOERER)ENDEE -

) LI | )
-

(14) FARUEARAREFIIEED RERIEENIES

ARIFR KRR R EEME - LRI EESNIEEEMEBEERR
mER - BREERPIRE -

10 of 13



JDV

\ W "3 CONTROL

VALVES

5.4 REUREPIIFEN/ AEIE 12 MURE R (147~247)
(1) fFERIFS%E 4.3 BIFRE-

(2) BRAPIRITSERE - EREOQH LS ERE - WERPERFENFE L -

(3) A EIEFIFFRANEB#WLE - RNEBREOUIR o DA NEED -

@) RERED  FIRMRQEBENLIE, FERREES C BINRQUMECMLE, -
(5) HFERNBEMIRIEORIZEZOIHRIREFEEHC -

(6) BIMERIEEO - WiFEE(9-1) M4mMEG—HEL -

(7) FHRESNANEBEAGETREFE TEO - BIRFRE FER2ROASIFHRHFO -

(8) BRALLERIRD FE - Rt RS BMIHERSE - XEFE B G IR

(9) 72 RIERIES B fL P _EERRAR O N EERVSIZE@ - IR IR @A E B O K FRIR B O AN, -

(10) FEHEMEE LHIREPER® - WiRHERIZAM K O-ringe JEIFFELS -

(11) SBERE#HA L/ MERIMNIEEHEW - BI5SARPIIFE -

5.5 KEIRPIMA KR MUEER(147~24”)

(1) 1FERIFSE 4.3 BIERE

(2) BRARRERERSRH L  EREEEEERENFa L -

(3) EARREA £/ MmN ABREE FHEO -

(4) RHERIROAN/INEZE O-ringl )& ML L&A -

(5) S REANB AR OFIEB O R IRNIIRCOMK PR AT - 0135 78 52 oh 7L B4tk A b 7L P 25 -

(6) B RIMMEEMAEA LHBROM TN EHRD - BIROBFERMWROFEBORIERS -
Xeh it R IE B IR

(7) BEWR RO NERROBEARE N#AL - BLE FEORIK(GR—)RADEEANBERHAG -

(8) HHTE L7 BB AP HEROB—HLZRERE(9-1) AFMMED - XFEE VIHAIEEH

) BIZROERTZERNEZQ  B—HE A\BRBETERFESEAOUFBBEORE)RNBEE -

(10) FEERR QIERARIMAIE, ARG C BUNIBQZERMIRCBE L -

(11) RERED - EREREARET  TEMEOESEERTENFE L -

(12) REAEEMABRRZ FHRES - WikERHWHFREED -

(13) KA BIEFRANBBAOQERAGEGE)BIEE -

(14) FARUEARARAFI 1R ED FERIE RN IER -

11 of 13



U

JDV

6 « EmAEE:

6.1 EHAFERU/BARAREFT :
P REBENRFAMEERNE AU RERE—X - DEEREFETT -
6.2 BB IR 44 K IZNE

EEMIRE R4 KIRIE

2Pl CONTROL
VALVES

- MWERBIRERL) A REEN

- i 77 ] #5 Tz #5
BT EfiI : N-m BIER~T ESflI : N-m BHMR~T Bl : N-m
2-1/2 M3*0.5 1 M10*1.5 30 M6*1.0 7
3 M3*0.5 1 M10*1.5 30 M6*1.0 7
4 M4*0.7 3 M10*1.5 30 M6*1.0 7
5” M4*0.7 3 M10*1.5 30 M6*1.0 7
6" M4*0.7 3 M10*1.5 30 M6*1.0 7
8’ M5*0.8 4 M12*1.75 52 M8*1.25 15
10” M6*1.0 7 M12*1.75 52 M8*1.25 15
12 M8*1.25 15 M12*1.75 52 M8*1.25 15
14" M8*1.25 15 M12*1.75 52 M8*1.25 15
16” M10*1. 5 31 M16*2.0 130 M10*1. 5 31
18" M12*1. 75 55 M16*2.0 130 M10*1. 5 31
20" M12*1. 75 55 M16*2.0 130 M10*1. 5 31
24" M12*1. 75 55 M24*3.0 440 M16*2.0 135
(oil-free) (3R1)
6.3 BlITH#(E | RIS HELBRRERNIN - FE2RE 1 PWHERE RS  EERRELL -
7 ~ WS HERR:
E i3 251 i FRA R
AP 78 EE 8 2T T (1) BERERCENAABHEOEEAIBENEIE -
BIREE 2) BRBHEOAEZE  #EH -
S (1) HEERNBEFEIEW/W - FRERGE)HNDEE -
B T (2) WAL - BAERPER® -
() BLEBXIFER - i O-RINGL/Q)KHEW -
NEBIRER (1) HEARNARBAKQ/® - BERGE)HBNEHE -
V) (2 WEElLR  FEBRFERRHO -
1. A2RAEEESHRTRA -

2. bitaxE17)/(A8)/ @) B ATLRIPI R -

12 of 13




CONTROL
V VALVES

Yolne /

}%d1,2%%&mw¢@?

\ //

(0]

B EE A

#H T XRHARAT

# NS BT

EENETHEREF 6-1 5%

E54 : + 886-3-4965066 {576 : sales@jdv.com.tw EHRE4R : 0800-359-995

> bigiEm /TR
EE5E . +86 0515 8865 1666 14 : +86-173-72229-6560
=58 : webmaster@jdv.com.cn

H7ZEH

5% . +81 36860 8200 15%4 : tomfan@jdvjapan.co.jp
i 100357 3 B

&E:E : +65 6570 2218 1555 : michael@jdv.com.sqg
SEEIEH(IEEM)

B854 : +1 832939 9944 {=%1 : sales@jdvusa.com
ZUERCHER TECHNIK (Eﬁ’\ﬁ‘”)

g +41 06197510 10

AT R

EE5% . + 886 3 4965066 (15&) : + 886 5 6916393 (F[&) : + 886 7 7887466 (FIlE&)
{558 : twottech@yahoo.com.tw

PNy Y VY

5 MUT

EXCELLENCE DEGD

af e

http://www.jdv.com.tw Android — pad&phone



https://www.jdv.com.tw/tomfan@jdvjapan.co.jp
https://www.jdv.com.tw/michael@jdv.com.sg
https://www.jdv.com.tw/sales@jdvusa.com
mailto:webmaster@jdv.com.cn

